Page 1

Parts List for L-612 (L108)

612 BELT DISC SANER MODEL:AS — 612

Ts NO. Description

Unit

Ts NO. Description

Unit

O 00 1 O v L)Y —

e e e T e O e S I e
O 20 N9 Y W B o= O

(O NN LS
Bk ED)

3
9}

i
8

LW W W L W W W W o N RN
N O L R D = O D0 Oy W

Base
Washer
Screw 5/16"x3/4"

Capacitor

Screw 3/16"x1/2"
Switch

Motor

Disc cover

Screw 5/16"x1 1/4"

Sand disc

Washer 3/8"
Screw 3/8"x3/4"
Sand paper

Table

Angle

Washer 5/16"
Screw 5/16"x3/4"

Table support bracket

Washer

Knob 5/16"
Screw 5/16"x1"
Washer 5/16"
Suction mouth
Washer 5/16"
Screw 5/16" X 3/4"
Sand belt frame
Spring bar

Spring

Roller support
Screw 1/4" X 3/4"
Adjust bar

Knob

Adjust cover
Screw 1/4" X 3/4"

RPN U ) T e G e e e SO S S S NS NS R NS N e S S B e T e e T e e T O N S S T S N

38
39
40
41
42
43
44
45
46
47
48
49
50
31
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70

NUT 5/8"

Set screw 5/8"

Screw 3/8" X 2 1/2"

Washer 3/8"
Screw 3/\8" X 1"
Sand platen
Graphite wear pad
Cover

Washer

Screw 1/4" X 1/2"
Washer

Screw

Cam

Screw 1/4" X 3/8"
Block plate

Nut

Screw 1/4" X 2"
Ider roller shaft
Ball bearing

Ider roller
Retaining ring
Sand belt 6" X 48"
Nut

Driving roller
Knob

Washer 1/4"
Miter gauge
Screw 3/16" X 1/4"
Point

Miter bar
Aluminum table
Angle plate
Washer

Table tilt handle
Washer

Screw 1/4" X 3/4"

COVER

= U)o e et e e e e e e e b e e e R = e e e e B B ) L) e e et e e et e e

04/08/2017




04/08/2017

Parts List for L-612 (L108)

Page




	L-612
	L-612 [轉換]-01
	Linisher-Disc Sander_Safety
	01
	02
	03
	04
	05
	06
	07
	照片 612零件圖1
	照片 612零件圖2
	CDL 6151 6251-10

	照片 612零件圖1
	照片 612零件圖2
	L-612
	L-612 [轉換]-01
	Linisher-Disc Sander_Safety
	01
	02
	03
	04
	05
	06
	07
	照片 612零件圖1
	照片 612零件圖2
	CDL 6151 6251-10




